



HookandLoop.com
 FASTECH OF JACKSONVILLE, INC.



Hook and Loop

Duragrip™ brand Flammability Test Report

TEST ITEM: Flame Resistance

MATERIAL: Nylon Hook and Loop Fasteners

WIDTH: All Widths

TESTING METHOD: FAA 25.853.(b)

Flammability:	Hook				Loop				Testing Result
	1	2	3	Average	1	2	3	Average	
Specimen after Flame	0	0	0	0	0	0	0	0	
Burn length (sec.)	2.0	2.3	2.1	2.13	1.5	1.6	1.5	1.53	
Flame Time of									
Drippings	0	0	0	0	0	0	0	0	

Requirements: Average after flame may not exceed 15.0 seconds. Drippings may not continue to flame for more than an average of 5.0 seconds. Average burn length may not exceed 8.0 inches.

EVALUATION: Test Material meets the Above Requirments